e < =

—<)




Set up the radio control system as indicated below.

0T B B R R RS R AR AR WV Servo

BU 0@

—_>

—

B \i
= |

| %
Ao
[10] oFF

A Transmitter
3

. Start Install batteries.(Transmitter)

o Eﬁtﬁ REE M (FHEH)

Extend the antenna.(Transmitter) R RAR (B5iEH4)
Connect the battery EEE

Extend the antenna.(Reveiver) R RA4R (GEULH%)
Center the trims. Py SEyicd
Switch on.(Transmitter) TR (FEiEi)
Switch on.(Reveiver) FTHBARA (G
Make sure the servos are in command. eSS E AR

. F|n|Sh [} Switch off.(Reveiver)

o ,%EEE (S FARABARA (i)

No need to pre-drill precise holes
(1mm to 15mm)can be drilled

] LA FESE A FLAERE i 88 1 mm—15mm

=

I@Switch off.(Transmitter) @Eﬁﬁﬁﬁ'ﬁﬁﬁ (B M)
Retract the antenna(Transmitter) W@iiﬁi (534
@ Needie Nose Pllers @ Awi @ GCrease @ Screw Cement @ H162
bk g # e BRRREK Instant Glue
FHEEZYIN
=<0 r5 | (Grease E
—
@ Differential Grease @ H154 @ H096
EiEH - Body Reamer st ROUND CUTTER
BT 7]
@ Volybdenum Grease(Black)
5 () - @
‘P‘é’?
@ Hex Wrench @ Hex Wrench @
NEWRF TFER £T7]

For trimming bodies!

RRiEsER!




4| Servo Saver Turnbuckle
" I 6V —

T08643 3x40 Turnbuckle
3x40 Rig

Approx.23mm

K#23mm

A Projection.Note direction

Select the servo horn matching the servo being used,

HRAFFIBRA R IZ(RAR

FEAE \
‘ Futaba-25T Hitec-24T Sanwa/JR/KO-23T
() Tos606 | - T08666 M3
-, 5.8 Ball stud
5. 8FKk5E ‘
T08606 5.8 Ball stud @) \
5. 8Tk5E 4mm |
Q ........................ D @@\ ) T08643
& 3x40 Turnbuckle \ \
T08606 @ 3xd0 it T08620
T08666 M3 Nylon Nut 5.8 Ball End T08606 ‘ Steering Servo Horn-F
M3 R RIS o g% Bi;IL_EEgzd HEE{ERE-F
[[E| "8 BeE |
..................... 1
N
(> |
T08674 M3x15 Screw /@
W31 5424 ) ¢ -
@ L U 1 T08606 ‘
5.8 Ball stud
[ - R e @
Buffer
1 Bag-A
\
T08954
?f rvoli_aver Body — | Lgf1i7;crew
BAES M3x1448 2%

1mm

T08651

Buffer Screw

ZEnigs

/

T08953
T08651 Servo Saver-Left
Steering Rack -
B [E ZPIERR

3x7x0.8 Washer
3x7x0- 8L

T08953 \
T08651 Buffer S g
3uffer Screw 22 hEE—
iz ! | Tos666 —
| M3 Nylon Nut
O SRR
W3708 3x7x0.8 Washer | T08953 |
3x7x0. 8T K ‘
Ol ) \
T08666 M3 Nylon Nut Servo Saver-Bottom ____
V3R AR T |
OH oo 1 |
T08674 M3x14 Screw |
M3x 144222
@ [jm ___________ 1 |
T08956 |
T08953 Servo Saver Spring —__ |
r@\‘ ©) pes ZohaEE
!-! Rear Chassis Stiffener Mount |
JE IR E E R
Top 1pcs T08954
# Servo Saver Nut —
22 iz
Left 1pcs
1 1/ BOUOM TPCS

Ture-to -scale diagram

[=[712




Eiervo Saver Post/Side Plate
#EhAE /AR

T08938
Chassis
T kE
T08610 _
Side Plate-Right
LN / T08610
T08650 Side Plate-Left
Servo Saver Post RltR-Z
#BImE

T08674 M3x8 Screw
M3x8HE 4%

© [ 7

T08674 M4x10 Screw
M4x 108844

O ...

i =" | Bag-A

T08612
Front Body Mount
BIEERRE

T08619
Front Chassis Stiffener
ISR

T08673 M3x10
Buffer Plate-Plastic
HRIMTEAR 2B

T08674 M3x10 Screw
M3x10 #B4%

T08674 M3x12 Screw
M3x12 H24%

/ N\ \

T08674 M3x14 Screw
M3x14 #B4%

T08674 M4x10 Screw
M4x10 4244

&€
3 0
'\\\\}
.\@

T08662 6x10x3 Ball Bearing
6x10x3 &

Ol .

T08666 M3 Nylon Nut
M3 JERESRE

®) ()
x N\

n
j

L B ——T08674 M3x12
T08674 M3x1 07 &

Apply threadlocker(screw cement)

FTERMAREIK ,7|




Front/Rear Differential S T08633
B/ B E RS Bag-C 108633 7//@ S 20T Diff Gear
Y orzzen
Phee TOREI T rogsag aotisrn, CEAY |
ZOTE‘%ﬁgfr 10T Diff Gear 108633 4.1x12x0.2 L ‘
Risth 10T E \
T08633 708633 N T08669 6.1x11x0.2
2.5x11.5 Pin iff Sha J ‘ —
£ixs ) \

/2. 5x11.5 @4t

5y S5
©\T08669 6.1x11x0.2

<)——T08600 5.8x1.9

QP
%‘%

(@&

T08600 \

Q Differential Housing

E a Difer

1R \
¢ T08664 8x16x5

@‘?%

T08634 ‘
__ Diff Connecting Cup
ZIRIER

&

\

v o
\

5000# for Front @\ !

| 2000# for Rear :\‘\\ |

T08636 M3x12

T08600 ‘
Differential Pads
ERBR

T08636
Q 43T Diff Gear |
AITER T |

& T08664 8x16X5 |
\
T08634
__ Diff Connecting Cup |
R

T08600/T08636 5.8x1.9 O-Ring T08633 4.1x12x0.2 Washer

5.8x1.9 OIR

4. 1x12x0. 280 &

T08669 6.1x11x0.2 Washer
6. 1x11x0. 28 &

T08664 8x16x5 Ball Bearing T08636 M3x12 Screw

8x16x5 Ehi&

M3x 128844

Front Differential Case
RIEIRA

T08641 M5xd— &

T08601
Differential Case
ZIRTE

T08663 6x13x5

T08636
10T Gear
10Tk

| Bag-C Bag-D

T08641
84mm Center Front CVD

7 T08304

13.1x15.9x0.2

T08601
Differential Case
ERFE

T08663 6x13x5 Ball Bearing
6x13x5 Bh&

T08304 13.1x15.9x0.2 Washer
13.1x15.9x0.2 B f

T08673 M3x16 Screw
M3x16 1844

(©) (oum—

T08641 M5x4 Screw
M5x4 BR4%

Apply threadlocker(screw cement)

FTIRHAIB 7K

Assemble as many times as specified

X2 B0 3]




Front Swaybar
7 P Bag-D

T08606 M3x3\
e

T08601
Swaybar Mount
B AR E] E B

T08674 M2.5x8\

®\T08601 M3x3

Front Swaybar

HIRGHE1R

T08606

m O
S
S

T08674 M2.5x8 Screw
M2. 5x8184%

© [

T08601/T08606 M3x3 Screw
M3x 3R #4%

T08606 6.8 Ball stud
6. 8TKEE

Front Hub Carrie
8 Bag-D

T08639
95.5mm Front CVD
95. 5mmETCVD

b
T08639 5x8.57@

T08639 2.5x12.8

28639

T08639 2.5x12.8 Pin
2. 5x12. 8&m&t
1
T08665 13x19x4 Ball Bearing
13x19x4 Bf&

©

T08649
2

T08639

T08664 8x16x5 Ball Bearing
8x16x5 Hh&

T08673

1

T08639 5x8.5 CVD Shaft

5x8.5 CVDE

T08603 King Pin Bushing
S

2.5x16.8 Pin
2.5x16.8 fHt

M4x4 Screw
M4x4 H24%

M4x14 Screw
M4x14 1244

i

/ T08665 13x19x4
T08673 M4x14

4 %

T08604

Of |- 1O

Steering Block-Left Steering Block-Right
EEB-E ¥EE-4

T08603
King Pin Bushing
AEHE

T08649 / @@

Wheel Hex Hub
NEIREE T08639 M4x4

Assemble both Left and Right
A oo X2

4|

Assemble as many times as specified




Front Hub Carrie
9 Bag-D

T08675 M4x10

T08675 M4x10 Screw

T08607 Front Hub Carrier Bushing

T08673 M4x16 Screw
M4x16 1844

HIsmEEEE

T08607
Front Lower Arm
AT ES

Front Suspension

AR B R

s ol v\\/)(a

{g'@ﬂz\

T08645 4x73

T08674 M3x35

/ﬁ%%/
; /

>

Front Arm Mount-F
RIS E T AE-AT

V Assemble both Left and Right
MEEME

[ 5]

Front Hub Carrier Bushing

T08673 M4x16

T08645 4x73 Arm Pin

T08674 M3x35 Screw

TU0839
Front Arm Mount-R
AR E e -1

T08674 M3x15

T08674 M3x15 Screw

T08673 M3x16 Screw

ON




Front Shock Tower
11 Bag-D

T08622
Ball stud
BKER

AN
T08631
T08674 M3x12 Front Shock Tower i
AL =7
T08674 M3x12 Screw T08673 M3.5x25 Screw T08622 Shock cap ball \\\ )
M3x12 1B 4% M3.5x25 4244 BEEKE —
\\ /"\/
NS \\
12 E[ontLUpper Turnbuckle -
. EINE ey Bag D WY ot Uppor-Lef
: Al L% Approx.32mm
K #932mm —

T08606
7.8 Ball stud
7.8 BREE

=

-]

I-m

@ T08643 A Projection.Note direction /
5mm 5x58 Turnbuckle FEAE
(L) 5x58 iR
108606 Front Upper-Right
T08606 7.8 Ball stud Lont
7.8 Ball End-Front Upper 78 BeE 1:18 x1 B -5 Approx.32mm
ne R N K #132mm
S » -
& (-

T08606

7.8 Ball End-Front Uppe/ ‘

7.8 IREEEE-AI L

—
A Projection.Note direction

EEBTE

T08643 5x58 Turnbuckle
5x58 FIt2

[ .-

T08606 7.8 Ball stud

7.8

T08606 7.8 Ball stud

T08606 7.8 Ball End-Front Upper
7.8 TKEE

7.8 TREREE-AI L

@o

Ture-to -scale diagram 1

1.1 i A

Assemble as many times as specified

6

Y Apply threadlocker(screw cement)
R FTHRAA K




Steering Turnbuckle
1.3yt Bag-D T08606
6. 8EKEE

5mm i
T08606
6.8 Ball stud /(g
6. 83KEE
/ T08606

6.8 Ball End-Steering
6.8 PREAEE-#E[H

T08643
4x53 Turnbuckle
4x53 hitR

T08606
6.8 Ball End-Steering
6.8 TREAEE-$E[E)

Steering-Left
¥B[E-

Approx.27mm

7
A Projection.Note direction ——
AEAE

Steering-Right
#i-4

Approx.27mm

A Projection.Note direction —
AEAE

T08643 4x53 Turnbuckle
4x53 hItg

(@)

MO

T08606 6.8 Ball stud
6. 8EKZA

T08606 6.8 Ball stud
6. 8TKER

T08606 6.8 Ball End-Steering
6.8 TRERE-#E[E)

14 Front Upper/Steering Turnbuckle
Ai_L/#EEhig
Bag-D

Front Upper Turnbuckle-Right
AI_ERAR-H

B T08674 M3x16

T08676 M3x18

Steering Turnbuckle-Right
BERIR-A

T08674 M3x16

Steering Turnbuckle-Left
SR £

Front Upper Turnbuckle-Left
B bR

—_—

AN
T08676 M3x25 ~

T08666 M3 Nylon Nut
M3fEREIR B}

T08674 M3x16 Screw
M3x16 1244

T08676 M3x25 Screw
M3x25 #R4%

T08676 M3x18 Screw
M3x18 HZ4%k

1 1 Ture-to -scale diagram 1
- | WEhiA AL RHERYE

Assemble as many times as specified

[7 |




1 5 Front Suspension
B R

Bag-[)

T08674 M3x18 Screw

M3x18 4244
...... 2
T08674 M4x10 Screw
M4ax10 #Z4%
O ... :

T08674 M4x14 Screw
M4x14 1244

)

T08611 /

Front Bumper

BIRGIELR

@

N e

T08674 M3x18

T08674 M4x14

Center Differential
85535 Bag-C

T08633
__ 20T Diff Gear
20TE R R

T08633
2.5x11.5 Pin
/2. 5x11.5 §lt

S

@&

- 108669 6.1x11x0.2

T~
|
5>

T08600 5.8x1.9

<>

S

T08600
Differential Housing
ERR

T08664 8x16x5

<l T08635
ThERIER

Center Diff Connecting Cup

| T08633
10T Diff Gear
10TE R TR

T08633 4.1x12x0.2 |
T08633

Diff Shaft
R

o9

€[>

|
R

T~

&

[=)

T08633
20T Diff Gear
20TE R ET#H

T08633 ‘
2.5x11.5 Pin

- _— 2.5x11.5 §H4t ‘

——T08669 6.1x11x0.2 |

__T08600 |
Differential Pads
F

T08638
44T Center Diff Gear |
44T hERERER

T08664 8x16x5 \

T08635
— Center Diff Connecting Cup
HRERIER

T08636 M3x12

T08600/T08636 5.8x1.9 O-Ring T08633 4.1x12x0.2 Washer

5.8x1.9 OIR

4.1x12x0. 28

T08669 6.1x11x0.2 Washer
6. 1x11x0. 28 &

T08664 8x16x5 Ball Bearing

__8x16x5 S
_________ :

T08636 M3x12 Screw
M3x 1282 4%




17 Bag-c

T08602 Brake Screw
B[R EE

@) imn I

T08652

Disk Brake Plate

P2y

T08781 o

Brake Pad Spring
R o

TO8781
Brake Screw

R4

T08652
Brake Disk Rotor-Big
FlERB-Kx

T08602

Center Differential Mount-Front Bottom
R iR B [E E EE-RT

T08602
Center Differential Mount-Front Top
R R R [E 7E AT b

Center Differential Mount-Rear Top

TR ER R E E - L

T08602

Center Differential Mount-Rear Bottom

thRER R EEE-ET

TT-T08652
Brake Disk Rotor-Small
R 2 g/

=

-

=

(57 | Bag-C

T08677 5x8x2.5 Ball bearing
5x8x2. 5Efi&

T08653 M3x3 Screw

M3x 38245
o W ... 2
T08602 M3x8 Screw

M3x8 R4
©)). _ J— 4

T08602 M3x30 Screw
M3x30 #R#4k

T08602 M3x30—___

T08602 M3x8

T08653 &
Brake Rod [&
FUEE) <

- T08653 M3x3

T08653 |
Brake Shaft-Front———— -
EIE 2_J;
5
X

A
@\ TO8677 5x8x2.5
|

T08653
R =12

=42

| Brake Shaft-Rear

T08653
Brake Rod

FTHRARREK

Apply threadlocker(screw cement)




Brake/Throttle ——T08666 M2.5
k]| Bag-C &

T08618 M3x3 Screw T08618 jo T08620
M3x 3144 Throttle Servo Arm

106616 \ PR E
@ n ........................ 6 1.8x58 Rod @ T08618 M3x3
T08666 M2.5 Nylon Nut 1.8x58 $if2 T08618 |

M2. 5/ AEIR A T08618 M3x3— & > \ e
T08666 3.1x7x1 Plastic Washer (> 2l ‘ /(?gi
3. 1x7x1 FBRBREAR % —— 708618 @
[
@ H ..................... 2 T08676 M2.5x18 /0 —
/ 5
©

T08676 M2.5x8 Screw
T08618

M2. 5x8 HZ4%

©) [ oo, ... 1

T08676 M2.5x18 Screw
M2.5x18 1244

1.8x58 Rod =,
1.8x58 futg [

T08618 M3x3— & (@ T\08618
/ z 1.8x58 Rod
Iyl N \ 1898 R4 T08676 M2.5x8
= 7
f LD 7,7 X T08618
T08618 Maxar T08618\ A 9 (@ \ Thiotte Spring

T08618— @ Brake Spring

RlEgE

Center Differential
A isai " | Bag-C

T08674 M4x12 Screw
MAx 128844

gi T08674 M4x12




T08642
110mm Center Rear CVD
110mmAF{£CVD

\

Rear Differential Case
BEEM
Bag-C Bag-E

T08641 Msxd— S
T08601

Differential Case

EiRE
T08663 6x13x5

4 T08304
13.1x15.9x0.2

T08663 6x13x5

T08636
10T Gear

10TES R .
S

T08663 6x13x5 Ball Bearing
6x13x5 H&

T08304 13.1x15.9x0.2 Washer
13.1x15.9x0. 2 B}

T08673 M3x16 Screw
M3x16 244

T08641 M5x4 Screw
M5x4 $24%

Rear Swayb
P2 i | Bag-E

T08601/T08606 M3x3 Screw
M3x3 #B4%

T08601 M2.5x8 Screw
M2. 5x8 1244

© [

T08606 6.8 Ball stud-Swaybar
6.8 TKEE-PHIRIZ

T08606 6.8 Ball stud-Swaybar|

T08606 M3x3

T08601
Swaybar Mount
5 AR [ 2

T08601 M2.5x8—— @"
T08601 M3x3— &

/
T08601 M2.5x8

T08606 M3x3

T08647
Rear Swaybar

& RfER

Assemble as many times as specified

P”Y Apply threadlocker(screw cement)
5 I 2




Rear Hub Carrie
PE] i "™ | Bag-E

T08605 T08605
Rear Hub Carriers-L ~ Rear Hub Carriers-R
BEREE- REREE-

&)

T08649
Wheel Hex Hub

NA

g 94mn§CVD
5

D,

T08640 5x8.

T08664 8x16x5

T08640 2.5x12.

-

T08640
94mm Rear CVD

C, (0

T08640

T08640 2.5x12.8 Pin
2.5x12. 8§M%t

T08640 5x8.5 CVD Shaft

@ 5x8.5 CVDE#

T08665 13x19x4 Ball Bearing
13x19x4 Hh&

T08664 8x16x5 Ball Bearing
8x16x5 Eh&

T08649 2.5x16.8 Pin
2.5x16. 8 fH&t

.................. 2
T08640 M4x4 Screw
Max4 B24%
........................ 2

Rear Hub Carrie
Pl "™ | Bag-E

T08666 M3 Nylon Nut
M3JeREtR &

[ — 2

T08675 M4x10 Screw
M4x10 1244

© Mmoo 2

T08605 3.1x9x2.5 Plastic Washer
3.1x9x2.5 8K

o)
T08646 3x51.5 Arm Pin
3x51. 5

T08608

Rear Lower Arm-Left

BTRE-E

P”Y Apply threadlocker(screw cement)
e 1TIZAREEK

LR

ML FA

Assemble both Left and Right

[12]




Rear Suspension

RIED R

Rear Arm Mount-F
BIEEE E EE-m
T08674 M3x12

T08608

TO8

T08943

Rear Arm Mount-R

REEEERE-#
shing-Right

T08944
0 Degree Bu
0 EEHE-H

945 4x71

T08674 M3x35

0 Degree Bushing-Left
0 EEE-/

T08673 M3x16 Screw
M3x16 1844

T08674 M3x12 Screw

T08674 M3x35 Screw

[ SR 4%
@ M3x35

T08945 4x71 Arm Pin
4x71 HEEEEh

@I Y==Clg)

P”Y Apply threadlocker(screw cement)
Sl FTHE A% AR 7k




Rear Shock Tower
(3

26

Bag-E

T08674 M3x10 Screw
M3x 108244

@ Ijm ............ 2 T08612
Bear*Body Mount
T08673 M3x6 Screw BERH N\
M3x6 4% ~_
@ ............... 4 —
T08673 M3x10 Screw
M3x10 #244
1

T08673 M3.5x25 Screw
M3.5x25 1244
‘ T

M

T08622 Shock cap ball
BEEEIKER

T08611
Dirtcover Rear-Right
RIERR-B

S
T08673 M6~ \

/

T08611
Dirtcover Rear-Left

BIBRR-E

T08673 M3.5x2\5 i

v/‘

T08632

Rear Shock Tower

T08622
Ball stud
BKER

T08674 M3x10

/

Bag-E

T08673 M3x16

T08673 M3x18

/\a
/,i T08673 M3x16

T08673 M3x16

T08612
Wing Mount
R REEE

T08666 M3 Nylon Nut
M3[ERELRE}

T08673 M3x16 Screw
M3x16 BZ#%

T08673 M3x18 Screw
M3x18 1844

Assemble as many times as specified

Ture-to -scale diagram

BB X1

1:1




Rear Upper Turnbuckle
% ERiig

ag-E

B

x1

Rear Upper-Left Approx.14mm

T08606 L= KHI1 4mm

7.8 Ball End-Rear Upper T —_—

7.8 L‘FEE %L <£‘F7 ’4‘, T . : )

; = — g )
N I — —
5m ﬁ\m.t.md.t.
rojection.Note direction
(f@ B
T08606 Q -
7.8 Ball End-Rear Upper ,\:\““ )
7.8 TREEEE-1E L ) T08606
\ & W ;_-38 B&'FﬁgtUd %1 Rear Upper-Right 'Approx.14mm
/\)/ : ®BE-A K#914mm
T08643
1) 5x40 Turnbuckle '—,47 T 7 ()"—
5x40 £i8 ( \r(ll ; it i |\ 43 )
— N
& T08606 | o =
@ 7.8 Ball stud A Projection.Note directio
7.8 IKEE

EEAE

T08643 5x40 Turnbuckle
5x40 Fig

QTR <2 D

T08606 7.8 Ball End-Rear Upper
7.8 PREEFEE- 1§J:

T08606 7.8 Ball stud
7.8 TkEE

T08606 7.8 Ball stud
7.8 BkEE

......... 2 2 2
29 Rear Upper Turnbuckle
B
Rear Upper Turnbuckle-Right
Bag-E ® A
il
f Rear Upper Turnbuckle-Left
T08676 M3x25 Pt g
T08666 M3—/-® 4 Rimiz-x
T08666 {3 bo T08674 M4x12\ @@ E
@/0 /\ 1
-8 T05§676 M3x25
“““ v )\ A
T08673 M4x22 T08676 M3x18
/ T08666 M3 |-/~
0 Ay
T08762 \ \ 2
Rear Chassis Stiffener Moun ) &
B ERETE
T08666 M3 Nylon Nut ~ T08666 M4 Nylon Nut T08673 M4x22 Screw
M3fERENR TR W RRRIRE M4x22 1244
7Y [[@ WHR—
> . O © (- ;
,R;;;?';assis Stiffener T08674 M4x12 Screw T08676 M3x18 Screw T08676 M3x25 Screw
axie MAx1 284k R O M3x25 42k
...... [ | s




Rear Suspension

BEBRR

30

Bag-E

T08666 M3 Nylon Nut  T08674 M3x12 Screw

\S

T08674 M3x10 Screw T08674 M4x14 Screw

Mdx 1 482 4%

M3x101& 4%
- (3)|

FERRS] 245
B © D

T08674 M3x12—

T08666 M3

——T08674 M3x10 T08674 l
M4x14 ——T08674 M4x14
Shock
&5 | oo F 7
T08627 2.75mm Plastic Washer
2. 75mm ¥BEEEA
m BBRH @—TOS%B M2.5

..................... 4 T08625/ Front-Short
\_ Shock Bottom cover | T08627 | R jijong

T08627 1mm Plastic Washer BETE ~—— Shock Piston e

\

T08627 3.3x1.9 O-ring
3.3x1.9 0IR

G

G

T08624 M2.5 Nylon Nut
M2.5 JEREZER

T08622 6.8 Ball End
6.8 TKEAFE

.

T08627

3.3x1.9 O-ring
3.3x1.9 0IR

T08627
1mm Plastic Washer
1mm BB

T08625/T08626
9x1.0 O-ring
9x1.0 0IR

__T08625

A RERS-E

I T08626 ‘
/ Rear Shock Body-Long

BBRES-K

CB ———2.75mm Plastic Washer ‘
2. 75mm ZBRREAE
\
T08627

S
>

Front Shock Body-Short |

u

TU0880
Front Shock Shaft-Titan Coated |
— BB RE-SE A

TU0882 |

Rear Shock Shaft-Titan Coated

R Ak ‘
\

T08622
6.8 Ball End
6.8 IKERFE

Assemble both Front and Rear 2
4RIATFIE

7d

16]

Assemble as many times as specified




32 Bag-F

Front-Short
A-%

#mK

\
\
|
|
\
\
\
Rear-Long ‘
\
|
|
|
\
\
\
\

T08625/T08626
Shock Top cover
RS

T08622
Diaphragm

Front-Short
AI-%8
Rear-Long
7K

EH5% | bag-F

Front-Short
A5
Rear-Long

RS

T08625/T08626 O-Ring
0IR

 T08623
Shock Boot
'

/

T08625/T08626
Spring Adjuster
SHEIFTIE

T08622
Spring Mount

\
\
\
\
\
\
\
\
\
\
\
\
\
\ S B ] K
\

\

\

\

D
&

|

Il

Il

Il

)

Front-Short
BI-%8
Rear-Long

#-K

T08628

Front Shock Spring-Short
AR EME-E

Rear Shock Spring-Long
FEREEE-K

Assemble both Front and Rear
4RIATFIE

=

X2

Assemble as many times as specified




Front Shock
R i |

Bag-F

T08670 3.5x9x1

T08666 M3.5 —__

T08666 M3.5 Nylon Nut
M3.5 JEREIRES

© [

T08622 Plastic Bushing

Hj HREAE

T08670 3.5x9x1 Washer
3.5x9x1 B

O]

T08673 M3x18 Screw
M3x18 1244

T08622
Plastic Bushing
BENE

S0
-

T08673 M3x18

Rear Shock
8H) 5z | Bag-F

T08666 M3.5 wlon Nut
E

W35 Eaies

[

T08622 Plastic Bushing

BRENE
........................... 2

T08670 3.5x9x1 Washer
3.5x9x1 B H

O]

..................... 2
T08673 M3x18 Screw
M3x18 BR#A%
...... 2

Ld

T08622

T08666 M3.5

T08670 3.5x9x1

"
Q &

HHAERTFNE

V Assemble both Front and Rear

X2

Assemble as many times as specified

RHRYE 18

V Assemble both Left and Right
HEAEMA




§8 55k | Bag-B

T08793 M3x15 Screw
M3x15 1844

T02081 3x7x0.8 Washer
3x7x0.8 K

TO8793

T02081 3x7x0.8 —@)

T08793 M3x1 5—<i>

T02081 3x7x0.8 —

&
R
T08793 M3X15—i i

T02081 3x7x0.8 )
\
@

Servo
X [

M3X157i i i7T08793 M3x15

@@ —T02081 3x7x0.8

©

AV

T08937
Radio Plate
;271

IR\

X

t QL\ T08616
o Servo Mount
15 BRAR e
Battery/Receiver ; T08673 M3x10
m gl i Bag-B Bag-L Use the screws included T08937

T08946 M2.5x8 Screw

T08946 M2.5x10 Screw
M2.5x10 1244

T08673 M3x5 Screw
M3x5 244

T08673 M3x8 Screw
M3x8 1844

T08673 M3x10 Screw
M3x10 #24%

T08675 M3x3 Screw
M3x3 #B4%

@ (lln .................. 1

511123
Antegpa Pipe

RIRE

X

T08946
M2.5x10

Receiver-

fETe

§ 108946 / ?

with switch.

£ FFR B 2 Ay ER4%

\
T08937

Receiver Cover

%ﬁf

2.5x8

T08946 T08673
M2.5x10 M3x8

TOge73  Battery Cover
BithE
M3x1Q

T08946

T08102
Switch Cover

FARAE

Transponder

T08937
Transponder Mount
RRRERR R

TB1816
Battery

=

X Must be purchased separately

ERBEMm




Servo/Battery/Receiver
AR/ Bt /S Bag-B
T08673 M3x10
T08674 M3x10 Screw \
M3x104Z 4% .
............... 8

T08673 M3x10 Screw
M3x10 $Z44k

©) (g ... 1

!

——T08674 M3x10

i ———T08674 M3x10

i i - T08674 M3x10

T08674 M3x10

—— T08615 M3x12

KL 5™ | Bag-G g

T08615 M3x12 Screw
M3x12 1244

@Om ............ 2

T08615 3x7x0.8 Washer
3x7x0.8 B K

( QL ) ——T08615 3x7x0.8

T08615 g
M3x12

T08615 3x7x0.8——— ( ‘ )

&
&

/
|

T08615——

X Must be purchased separately

HEBHNS 20|




IN) 5" | Bag-G

T08674 M3x10 Screw
M3x104Z 4%

T08674 M3x10 7&

41 Bag-H

T08676 M3x10
86000 5.1x8x0.2
T08661 5x11x4

T08306
Screw Washer
1RAKER

Clutch Gear 16T
B &R 16T

T08661 5x11x4

Engine Nut
51 52R1E

T08657
Clutch Sprin
BiE A

AR

T08657
Clutch Shoe
HAREER

T08782
T08782 Flywheel Collet
Flywheel KRR
K

T08676 M3x10 Screw
M3x 104844

LD 1

T08676 M3x12 Screw
M3x12484%

D

86000 5.1x8x0.2 Washer

5.1x8x0.2 #F

81005 M3 Spring Washer

MIREE

T08661 5x11x4 Ball Bearing
5x11x4 Bk

<
T08676 M3x12—\/

T08655

Engine Mount-Right

SIEEEE-H
T08655 \ é

Engine Mount-Left
S| EEE-E

X EEETE

Must be purchased separately




X Tunedpipe Set
HRER

Must be purchased separately

- EREMS ,El




G4 " | Bag-H

T08654
Exhaust Hanger Wire
HREREEE

T08675

/%

T08654

Pipe Mount (3
HER e &
>
el
T08674 M4x107g
T08673 M4x10 Screw T08674 M4x10 Screw T08675 M4x4 Screw g

M4x10 B4k M4x10 4244 Max4 184%

@@WW """ ) @D\WWW """ O |8 g$T08673M4x10

iEl =" | Bag-H

X Must be purchased separately

EREYR ,ﬁl




IS % | Bag-l

T08674 M3x12 Screw

M3x12 BZak

T08940

& ﬁT08674 M3x12

T08940
Wing Screw Washer
REIESKB

Wing

B&®
Sponge
B8

T08648
Rim
$WiE

Y

4 Assemble as many times as specified

X

Must be purchased separately

EREYR lﬂl




Bag-D Bag-E

T08649 17mm Hex Nut
17mm 75 FYENE

Ld

T08649

',/@ __—— 17mm Hex Nut
{ 17mm 7X FAZNE

Body

Bag-K

T08939
Body-Lexan
FRR-PCIERA

V Assemble both Left and Right
BEENE

25]




Bag-L
id Cli

26]




229801
\ 229801

— 29801
G@ \ g8/ Lz9soL
B\ 2
Z
@ \ 27929801

zgsonL \

829801~ /
4
az98015 %
,/ 299801
29801 T\ Zz el
R%Eh“
AN
mw@mo._./ﬁ@nw./ 92980L
69801 229801
/ 0£980L

879801

/%9801
76801 voowo._.\\

YS980L _\|||,/

€3 vs9g0L
" N 90£80L

[ €8/80L1

2 % 19980L
8,801 @ 16980L

SN Y 129801
= W

§0018

919801
129801

999801

_ , '\J//' mbob,,mw,_, 819801

O N / W

T‘A‘m\.//.:.oowﬁN O yoeg0L
M ..ﬁ

[Ny
2l

€7980L

EQ = 7 9 .
99980.
\N\\-_M ¢ 099s0L

|
|
|
[
|

219801

979801

29801
‘ ‘ @ A0 o1
,. 729801 \ / w@owﬁ
O\ . g@ 00980L
%BE@ Looomw N / ~ / 0880NL

*

/ S1980L I,b. S
/mmowo._. G1980L @
119801

& / wwmmwwo._.

[

829801

\ /
199801 O

\

529801 g \ 229801
e19801 5 rsu 99980
) \ | ecogoL
%
2™ o950

svogol .

99801 °
999801~ [—

9 £99801
2N
109801

059801

% [ | LvesoL

/ &

999801 —
%@wﬁ/@\

‘\
%

|
<7

e ST O

omowo.rﬂ 999801 90980.L—

09801 ¥2980L
gvosoL @ 29900 /N

109801
moowo._./

619801

960801 A .M@M\ /\muwmo._.

/ oegpor 20LE0L S

1123 T08102

209801~
86680L 99801
009801

T08937 51-

—20980L
Seogoy 119801
goog0L “R

29801

219801

029801
29801—8

MB3IA papoojdxg




Parts list for T8 V3 off-road buggy - 1

T8 VIt EFERAC B -1

T08600

T08601

T08602

T08603

©) om M3x3 2pcs

King Pin Bushing

Steering Block
ELk=

Rear Hub Carriers

BRI

6.8 Ball End-Swaybar
6.8 TREEEE-FIELR

P 5.8 Ball End-Steering Servo
COQ 2 Gwananm

0 ObamM2 556 5005 © B xEm#E 4pos
Swaybar Mount ©)m a B n
O O BHEAEE E FE 1pcs M3x8 Screw \ /pcs 1pcs
) ) M3x8 24k 4pcs
Differential Case
[0 EIRTE \ ) {
Differential Housing Differential Pads Vi
ZiRM  1pes ZRBF 1pcs (@)= %ﬁikgﬁzgri‘?)’cs 1pcs \\\;«“ A —
. 1pcs X .
O-ring Center Differential Mount © (— 3%30 Screw Front Hub Carriers 12 Degree
058 1pcs o o 2 5 58 [ 72 B M3x30 #24% 4pcs AR EE12E
T08604 T08605
Left 1pcs ngk{t 1pcs Left 1p Right 1pc 7.8 Ball End-Rear Upper
7.8 BRERFE-1% L
Washe
' #F 4pes

O O

7.8 Ball End-Front Upper
7.8 BKEAEE-RI L

T08607

T08608

T08609

T08610

[@©)

Left 1pcs
/

| Rear Chassis Stiffener Mount

| %X IEREEE Tpcs

Top 1pcs

/ Side Plate-Right

RltR-A 1pcs

o < Bottom 1pcs
© |3 4pcs o @ /
Front Hub > . [e) o)
N . Buffer Plate-Plastic - Side Plate-Left
Front Lower Arm  Carrier Bushing ©) s _ Aluminium Buf fer Plate-Black !
T RE AHEEE ETRR 2pes ARAIRIR2E P00 R 1pos fR-% 1pos
Left
Y 1pcs 1mm 1.5mm  ||2mm
- —2pcs 2pcs 2pcs 2pcs 3pcs
© s J = o) Servo Mount
Dirtcover Rear-Left  Dirtcover Rear-Right _Front EIRR A EE
EIERAR-Z 1pcs  &IERAR-A Tpcs % 1pcs o
F ; 4 © Transponder Mount
Front B . 2
(D) Gt Wing Mount&Body Mount 2 Rear OO gmsn  1pos
EREEELERE 1pcs ©)

T08621

3pcs

= 1pcs
4pcs

M3x3
B e

7\ m

®
S| )
1pcs 1pcs 2pcs
@3x7x1
2pcs

(I

2pcs

Brake-Throttle Linkage Set
Rl=E-ShI TR AE

Eront Chassis Stiffener|
RIX#E4E 1pcs

” Rear Chassis Stiffener
#3412 1pcs

Servo Arm

fEIARE

Air Filter Set
SR

T08622

T08623

108625

T08626

T08627

Ball End
FKEEKE 4pcs

Diaphragm
RE 4pcs

ATEHREIEE 2pcs

Rear Sgock !pring

BRREEE 2pcs

Front Shock Tower
ATEERSE 1pcs

© ©
Rear Shock Tower

#RES 1pcs

Front/Rear Diff Connecting Cup
AIEZREM  2pcs

( 4pcs 1mm Plastic Washer
2/ 6.8Ballstud A ———2pcs 2pcs 2pcs © 1 ;m:siwff#‘}zis )
6.8 IKEE ——— ] .75mm Plastic Washer
e | Shock Boot " m—pcs o5 L
SN B2 BESRRL © [ 3¥1907ing
‘h‘llw =2pcs =2pcs - 3.3x1.9 0IR 8pcs
Spring Mount Ball stud Front Shock Body Rear Shock Body “I Shock Piston
BREIE BRE 4pos — B RES fomrepes | |#mEES Tem2pcs BEEE 4pos
T08628 T08631 T08632 T08634 T08635
Front Shock Spring C)

Center Diff Connecting Cup
hERIEMR  2pcs




Parts list for T8 V3 off-road buggy - 2 T8 V3ikEF A E-2

T08629 T08630 T08637
1
2.5x16.8 Pin
2.5x16. 885F
4pcs
_ T08638
O-ring
L | - 0% 1pcs
©
b N i4pcs
Front Shock Absorber Rear Shock Absorber 44T Center Diff Gear  M3x12 Screw
HIEEERS 2Set BEEE 2Set 44T hEREE Ipcs  M3x12 #R4k
T08633 T08636 T08639
B 9 C—1 2pcs b
Diff Shaft 2.5x11.5 Pin @ M4x4 Screw
Ei%#H 2pcs 2.5x11. 58T M3x12 Screw M4x4 1245 2pcs
10T Gear M3x12 #2%% 4pcs
20T Diff Gear 10T &5 1pcs ]
20T#iR ¥ 2pcs 4pos 2pcs = )

4.1x12x0.2 Washer

6.1x11x0.2 Washer

43T Front/Rear Diff Gear

95.5mm Front CVD

4. 1x12x0. 281 6. 1x11x0. 284 43T Hi/i%Z=iR4E5 1pcs 95. 5mmEICVD 2pcs
T08640 T08641 T08642 T08643 T08645
@ TC)T e 3x40 1pcs
M4x4 Screw M5x4 Screw om M5x4 Screw
°® \iax4 #24% 2pcs O® \5x4 #84% 1pcs M5x4 184% 1pcs
4x53 2pcs [ )
: o[}= © . {Jol| | em—— 0 2005
84mm Center Front CVD 110mm Center Rear CVD puikniibingy
mm Center Front mm Center Rear G T R 4x73 BB 2pcs
gjr:;1%§/e[)ar§)\és 84mmAHHICVD 1pcs 110mm=R7£CVD  1pcs Turnbuckle Set 5x58 2pcs
HiiR4R
T08647 T08648 T08649 T08650 T08651
= Buffer Screw
1pcs o g 2p0s
1pcs
Tpes N apos
E:Ij 2.5x16.8 Pin 1pcs & )
Front/Rear Swaybar . Rim 17mm Hex Nut 2 5"41:'023‘571 Servo Saver Set 2pcs BEE) AR N EEIEAR
BB IER ¥WHE 2pcs | | 17mm ARUE0E 4pcs #maE 1pos
T08652 T08654 T08655 T08656
O
M4x4 Screw @
M4><‘11 R4 Engine Mount-Left Spring
Pipe Mount pes SIREEE-E 1pos i % 1pcs
HEREEEEE 1pcs y M4x10
I 4pes Seal Enclose
P Brake Shaft Exhaust H Wi Engine Mount-Right L pcs
4pos e Py HREERIS 1pcs SIEER-# Tocs
T08657 T08660 T08661 T08662 T08663
Clutch Shoe > Small Clip

BE&RRAEEE R 3pcs

Clutch Spring
BEA R 3pes

INEEIZEZR 8pes

- 0)

Mid Clip
hEEEE R 8pes

O]

5x11x4 Ball Bearing

5x11x4 Hhi&
6pcs

ol

6x10x3 Ball Bearing

6x10x3 Ehi&
6pcs

oli

6x13x5 Ball Bearing
6x13x5 Ehik

6pcs




Parts list for T8 V3 off-road buggy - 3

T8 V3B ZE A4 E-3

T08664

T08665

T08667

T08666

el

13x19x4 BaII Bearing

©

2.7x5.8x0.5 Washer
2.7x5.8x0.5 BH

A (HM3.5 Nylon Nut
[ s e,
7 2 M4 Nylon Nut
[[@ M4 EREMRE} 6pes

M2 5 Nylon Nut
M2.5 JERE4EE 6pos

M3 Nylon Nut

8x16x5 Ball Bearing b00s
8x16x5 Bk 13x19x4 Bl P )
6pcs 6pcs M3fEREYEE} 6pcs
T08668 T08669 T08670 T08671 T08675
M3x3 S
@ w M3x); lﬁ‘gvgpcs
M3x5 S
«:D 'l.n M3;; ﬂéZ:chs
. \ M4x4 Screw
\ M4x4 124% 8pcs
4.1x12x0.2 Washer ( ) M4x10 Screw
4.1x12x0.2 BF 6pcs 6.1x11x0.2 Washer 3.5x9x1.0 Washer ol Pt o1 ~ ~ M4x10 #24% 8pcs
; Wk H il Pipe-Sho il Pipe-Long
6. 1x11x0. 28 12pcs 3.5x9x1.0 B épcs -5 1pos S 1pos . ’|\4|A55X)§14§g%§v;pcs

108673

M3x5 Screw
M3x5 ﬂ!?i%
M3x6 Screw
M3x6 #2 4%
8pcs
M3x8 Screw
M3x8 #24%

8pcs

M3x10 Screw
M3x10 244
8pcs
M3x12 Screw
M3x12 8244
8pcs
M3x16 Screw
M3x16 (47

8pcs

() (D
©

M3x18 Screw
(©) (| — " 5

8pcs

8pcs

8pcs

M4x10 Screw
M4x10 #24%
8pcs

M3x30 Screw
M3x30 #24%

ey M3.5x25 Screw
WY 3. 5x25 244

M4x22 Screw

M4x22 $2%% 8pcs

et M4x14 Screw
WU M4x 14 824%

8pcs

JNID

M4x16 Screw
Max16 B24% 8pcs

T08674

M2.5x8 Screw
M2. 5x8 #F4% 8pcs

M3x10 Screw
M3x10 #F#% 8pcs

M3x8 Screw
M3x8#84% 8pcs

M3x12 Screw

© [

M3x14 Screw
M3x14 #24% 8pcs

© s

M3x12 244 8pcs

M3x15 Screw
M3x15 #24% 8pcs

O
© [ "

M3x16 Screw
M3x16 244 8pcs

M3x18 Screw
M3x18 #Z%% 8pcs

M3x35 Screw
M3x35 #F#% 8pcs

M4x10 Screw
M4x10484% 8pcs

(©) [

M4x12 Screw
M4x12424% 8pcs

M4x14 Screw
M4x14824% 8pcs

T08676

T08677 T08678

M2.5x8 Screw
m2. 5x8 R %

©[

8pcs

@[[[”W -5x18 Sorew
M2. 5x18 iB4%

y M3x12 Screw
\ M3x12 $244%
8pcs

M3x14 Screw
M3x14 #Z%% 8pcs

: I:[] M3x20 Screw

M3x20 #24% 8pos

@

M3x25 Screw

Ol

5x8x2.5 Ball bearing
5x8x2. 5Eh&
5.8x1.9 Diff O-ring

T08679

I:[]m Wox10 424 3pcs @ | W K13 Scrow M3x25 3B#% 8pos Bpos 5. 8x1. B HOH
M3x18 #Z4% 8pcs 6pcs
511123 T08102 86000 T08304

1mm Plastic Washer
1mm ¥BREEE 4pcs

2.75mm Plastic Washer
@ 2. 75mm ¥BREE
4pcs

D
Antenna Pipe Cap
REFEWE  Spcs

©

5.1x8x0.2 Washer

. Antenna Pipe - 5.1x8x0. 28 | 13.1x15.9x0.2 Washer
@ Uiiﬂ%%{g Sapcs RIQE 5pos %"‘%ﬁ% cover 6pos 13.1x15.9x0.2 BH 6pos
T02081 81005 T08750 TO8751 T08752

©

3x7x0.8 Washer
3x7x0.8 # K 10pcs

©

—
M3 Spring Washer
M3EE T 6pcs

P (©)

Bfuffer Screw  3x7x0.8 Washer
AR PIR AR 3x7x0.8 #f
2pcs 2pcs

King Pin Bushing

Sl

Front Hub Carrier Bushing
A KEHE
4 M4x16 4pcs M4x14
pcs
4pcs 4pcs

g




Parts list for T8 V3 off-road buggy - 4 T8 V3#kEF Bt -4

TO8753 TO8754 TO08755 TO8756 TO8757
Ol
@ M3x3
bpcs
2.88 EB*e;_‘lé _Séf;it;quﬂ—Steering 2:% S%Ié _Sgg%Steering 2%5%‘%55}?%%@%%2%3 hock 2% gg% ?%Jgé%waybar ;% iI%_(aglé —Sﬁt:‘:/d?—gjc—jmmear Upper
6pcs 6pcs 6pcs 6pcs
TO8758 T08759 TO8760 T08762

) |- ) : 7.8 Ball End-Rear Upper i i'[@] 1pcs
U S — : 7.8 HREREE-E L 1 Rear Chassis Stiffener Mount
= N — — I . ear assis Stiffener Moun
6.8 Ball End-Swaybar S~——

Q 6.8 SRIBHE-DH IS

B IRITE E
— )68 EREAE-#1E) Left 1pcs @TOP 1pcs
. ( )1
7.8 Ball Stud-Front/Rear Upper 5.8 Ball Stud-Steering Servo | (© pes _ Bottom
7. 8EkEE-RI/1% £ 5. 8FkEE-#5 [m{F AR 5.8 Ball End-Steering Servo 7 7.8 Ball End-Front Upper 1pcs
6pcs 6pcs 5.8 IREARE-PEE{AAR L 7.8 BREEME-HIL

/7\\ 6.8 Ball End-Steering

T08768 T08769 TO8770 T08771 T08772
18.5x1.5 O-ring
18.5x1.5 OIR
Spring Mount 4pcs @
3?%13]3&
Shock Top Ball stud pcs 9x1.0 O-ring i
B EEREE Shock Top Mount Shock Absorber Top cover @ Il 9x1.0 OIR g%?g%?nnectlng Cup
4pos BELEIEE 4pos BRMLE dpos 4pos 2pcs
TO8773 TO8774 TO8775 TO8776 TO8777
5x8.5 Shaft [O] 5x8.5 Shaft
5x8. 58 2pcs 5x8. 58f 2pcs
2.5x12.8 Pin 2.5x12.8 Pin - T T - m m
2.5x12. 8§figt 2pcs 2.5x12. 88%t+ 2pcs
3x40 IUErInbUCHe 4x53 Turnbuckle 5x40 Turnbuckle
@b—r@ @ T 10) 3x40%I4% 4x53hiH2 5x40RIH2
94mm Drive Shaft 95.5mm Drive Shaft 2pcs 2pcs 2pcs
94mm{BENE 2pcs 95. smm{EzhEH 2pcs
TO8778 TO8779 T0O8781 T08782 TO8783
Flywheel |||'"m|'|l| Clutch Gear 16T
Brake Screw k& 1pcs [‘ — " " =dalabit bl
BT V3 ——— )
0 O 111 OF—m= 4pos (TN ANRRNTG Tpes
5x58 Turnbuckle 3x51.5 Arm Shaft Brake Pad Sori
5x58HI1E 3x51. 5EEE W\m rake rad Spring Flywheel Collet i
2pcs 2pcs FIESRAHE dpcs %’é‘g%g% 1“’); @ I:l g:”::ﬁs; Bearing
2pcs
T08784 T08785 T0O8937 T08938
J) o Receiver Cover
o HEWIRE
2pcs 1pcs
Raqlio Plate l%v%%%‘n Ecg‘éle{pcs
ZHHR 1pcs
Engine Nut o Chassis
S1EiZ0 7 Battery C H
1pcs Air Filter Sponge =d | %aime 1p%vser J;j'{%%é);’?anqg;youm R tpos
=R e
T08939 T08940 T08942 T08943
L) A
H o o H
Wing
RH# 1pes Bufer Plate-Plastic Arm Mount Rear-F Ar21 Mount Rear-R
® Wing Screw Washer RSP TEMR-ZB R %E%ﬁf{ﬁ‘l" e éﬁ?§1§_R
EE-PC 1pcs RRIZHBH 2pcs 1pcs P P




Parts list for T8 V3 off-road buggy - 5 T8 V3 EF A E-5

T08944 T08945 T08946 TUO0839 TU0880
@ 2pcs @ 2pes ©) (juamn M2.58 Screw
H ) M2.5x84%4% 8pcs 1pcs
[ ——
(o) (9 (9 (oerC__om) .
M2.5x10 Screw ANR; 1/ Front Shock Shaft-Titan Coated
2pcs 2pcs 2pcs 4x71 Arm Shaft ©) (o M2.5x1048k% SREH-S5K  2pcs
Arm Adjust Set AxT1iRE ST 8pcs Front Arm Mount-Rear !
BB 2pcs Zpes B B8 B - 1
TUO0882 TO8763 TUO801 [ || TUO8D2 L& || TUO8OS (OP|
$28 2pcs 126 2pcs
[ o © ) © o
) Pin Pin
Rear Shock Shaft-Titan Coated
P Arm Mount Front-F et + E:fiEa d
REEEE-SEEK  2pes JERE [ 7 B A—F [[ X ]] 2pcs [l g [I 2pcs 3mm Light Weight Chassis
1pcs Hex Mount +1 Hex Mount +2 3mmiS 2 L AR
NFEE+ 2pcs NFEE+2 2pcs 1pcs
M2.5 Nylon Nut M3x18 Flat Head Hex S
T08786 M2.5 fREENER) bpos TO8809 M3))((1 BEF%W?QE‘,;,Z% crew 8pcs TU081 0 m
M3.5 Nylon Nut M3x35 Flat Head Hex S
T08787 N3.5 JREEiEE bpcs TO881 O MsissngiiWe%a\%i;g% crew 8pcs
M3x5 Button Head Hex Screw
T0O8788 M3x53 B o 8pcs M4x10 Flat Head Hex Screw
EISEPY7~ Fa iR Ak T08811 MAx1 0SB < 8pos
FENSN ARG
M3x6 Button Head Hex Screw
S (2 5 g 8pcs M4x12 Flat Head Hex Screw
TO8789  wswrmampmims T08812  Noabaneadion 8pos
M3x8 Button Head Hex Screw
TO8790  wyexmmpy s P 1] TOB813  Nirarmme Bpos | | Carbon Front Shock Tower
T08791 M3x10 Button Head Hex Screw 8pos e BRI Rz
M3x 103 [ T PY A A Ak T08814 "‘w":fxsfgi,‘ﬁ;g;ew 8pos
X 7
M3x12 Button Head Hex Screw TU081 2
T08792 M3x 122K (B3 PO 84k 8pos T08815 M4x10 Set Screw 8pos OP
T08793 M3x15 Button Head Hex Screw 8pos Max OB R AR
M3x1 54 [EI5EPY 7~ F MR A% T08816 M5x4 Set Screw 8pes
T08794 M3x16 Button Head Hex Screw 8pos MEXARRER A
M3x 163 B EE N 7S F 1R 4% T0881 7 M2.5x8 Calp Head Screw 8pos
T08795 M3x18 Button Head Hex Screw 8pcs M2. SxBIEIEFRIRAR
M3x 18 B BH N 7N FiRA% T08818 M2.5x18 Cap Head Screw 8pos
T08796 M3x30 Button Head Hex Screw 8pos M2. 8x18[EIHEER AR A%
M3x30 [ESEN 7N FiRA% T0881 9 M3x25 Cap Head Screw 8pos Cart?lt)r] B;al; Shock Tower
T08797 M3.5x25 Button Head Hex Screw 8pos M3x25 B4 SE AR 4k R BB
M3. 5x25 BB 7~ F A% M4x4 Set Screw
8
T08798 M4x10 Button Head Hex Screw 8pos 84002 Max A iB i pcs TUO81 3 m
M4x 10 B ZE N7~ F iR 83001 M3x12 Cap Head Screw 8pos
T08799 M4x14 Button Head Hex Screw 8pcs M3x12[E#E B IR A%
Max14 B ZE N7~ F 344 M3
x10 Cap Head Screw 8ocs
T08800 M4x16 Button Head Hex Screw 8pcs T0821 8 M3x10[E 4 BE 4B A% P
M4x16¢ B ZAN X R R4k
TO821 9 M3x14 Cap Head Screw 8pcs O
T08801 M4x22 Button Head Hex Screw 8pcs M3x14 B+ SE IR 4% )
Wix22 2 SRS 75 o B M3x18 Cap Head Screw Engi M t M3x14
M2.5x8 Flat Head Hex Screw T08220 M3x18[E#E5E 8pos ngine Moun X
T08802 M2. 5x8FEEN 7S AtR4% 8pcs X * ,ﬂ?#ﬁ §|§g}§§ M4X8©@©(‘%
Engine Screw Washer 1set 7
T08803 M3x8 Flat Head Hex Screw 8pcs TO8306 3| BB A T 6pcs
M3x8F S8 NN Ay iR kk - = TU081 5 m
T08804 M3x10 Flat Head Hex Screw Bncs 511129 '\Elllﬁrﬁ?ﬁhlpiaz 10pes
M3x 10 ZEN 7% FRiRA% o
Small Clip
M3x12 Flat Head Hex S 10
T08805  ‘ocormmemas = || O11190 amex
M3x14 Flat Head H S M3x3 Set Screw 8
TO8806  saurmmamemss oo || 84001 WK IR
M3x15 Flat Head Hex Screw M3 Nylon Nut 6
TO8807  wacisemmomens Spoe 87004 WIRHEIRE pos .
M3x16 Flat Head Hex Screw M4 Nylon Nut Ca[Po_n Radio Plate
TO8808 M3x16 TP A 1844 8pos 87006 M4 R EEIS 6pcs T —AB1R
TUO818 || TU0819 || TUO0820 O3 || TU0822 L@ || TU0824 OP |
2pcs 2pcs 2pcs
Carbon Center Diff Upper Plate Caf?g[‘ Buffer Plate Front Shock Spring-Soft Rear Shock Spring-Soft Front Shock Spring-Hard
B fl R TEAR TR HTRIR A E - ERRBE-H AR -




Parts list for T8 V3 off-road buggy - 6

T8 V3 EFERLFR-6

TU0826 OP|

TU0829 OP|

TU0830 OP

TU0831

TU0833

2pcs

Rear Shock Spring-Hard

[ A\
Front Hub Carriers 14 Degree

Front Hub Carriers 12 Degree

Steering Block

Center Diff Mount

BRRE-E AEHEE145E BisHEE1 25 8 [a) EE R R R [ T
TUO0835 (& || TUO836 L || TUO842 || TUO844 || TUO0845 OP|
| (@) S TCOT
2pcs
3x40 ;I;a? Turnbuckle 4x52 Titan Turnbuckle
3x408khiig 2 42
Servo Saver Piston 1.2x6-Black 1chs I Ax528KHIHR
HRIREE Chassis Stiffener F/R SEE 2628 Zpos
1pcs i/ X 8
TU0846 L& || TUOB47 B3| | TUO848 EId| | TUO855 B3| | TU0857 OP|
Clutch Gear 15T Clutch Gear 17T
BAARER15T BERERITT
] o0 1T TR 1pes Tpcs
5x40 Titan Turnbuckle 5x58 Titan Turnbuckle
5x405KHIE 5x58FKHIiE . )
2xpcs " Piston 1.4x6-White 2pcs @ |:| g::gffﬁsg(' Bearing @ I:I 2511 11 ff;g%? Bearing
BEL 468 P Pkl
TU0860G 3| TUO861B 03| | TUOBG2R 03 || TUOB66 [ || TUOB6G7 OP|
A M3 Aluminium M3 Aluminium M3 Aluminium
' Nuts-Golden Nuts-Blue Nuts-Red
= fopcs MISRIE RG-St M3SBIR R -BE R =~ M3BIR -4
pcs
o) £
N M4 Aluminium M4 Aluminium M4 Aluminium
Nuts-Golden Nuts-Blue Nuts-Red
M4SRIR -G & MASSIZ - @ MASRIE R -4T Front Sway Bar 2.3 Front Sway Bar 2.6
3pcs 3pcs 3pcs BIRGEIE-2.3  1pcs AIFG{EIE-2.6  1pcs
TUO868 & | TUO869 @ | TUO870 LR | TUO871 3| TU0872 OP|
Front Hub Carriers 12 Degree
RIEREE1 25
N £ fpes
m = 20cs 2pcs
- 1 set
Shock Top Ball stud-Aluminium | | 5 g/6 8rmm Ball Stud-Aluminium
Rear Sway Bar 2.6 Rear Sway Bar 3.0 = EFkEE-4R 5.8/6. 8EkTA-#E[H]-45 Steering Block
EIH1EIE-2.6  1pcs #RF1EI2-3.0 1pcs 81
TUO874 3 || TUO875 @ | TUO876 03 | TU0877 03 || TUO878 OP|
Front Hub Carriers 14 Degree
HISREE1 45 A~ ©
1 set 4pes 4pes 2pcs M2 %f‘fiﬁsige_l;EAluminium
Steering Block 2%%maﬁ§g%%ﬂlﬁ§tud—Aluminium 7.8mm Arm Ball Stud-Aluminium Wing Washer-Aluminium 6;23

&~ LR

7. 8RBTk EE-4R

REZ-47

TU0879 OP|

1

Servo Saver Shaft-Aluminium
#EPiE-88  2pcs




TH Uy

www.teamcracing.net

SETUP SHEET for the TeamC T8 V3

Driver
Track / City

Event

Date / /

Track Condition ] Smooth

O Sandy

O Bumpy
O Soft dirt [ Grass

O Hard soil O Clay

O Low traction [ Med traction [ High traction

O Wet ODry O Dusty O Other

Anti-roll bar: O mm
Camber °

IH( QISR ARl Shock Mounting&Camber link

Front Shocks

Degree
Spring
Ride height ol __—_wt
ideheigt__________mm Piston #

Anti-roll bar: O
Camber

mm

Shock Mounting&Camber link

Rear Shocks

=N. | ] Do
@@ -0
@@ -0

Wheelbase
OLong

O Medium

O Short
Spring
Ol wt
Piston #

Ride height
Brand Brand __
Compound :
P Front Oilwt
Insert
Wheel
Brand
Brand Ooilwt
Compound
Rear
:/r\'/iertl Brand
ee
Oilwt
Note

Engine

Front Glow plug

Spur

Pinion

Center Fuel

Clutch

Pipe

Rear
Note




www.teamcrac





